Buderus Edelstahl GmbH
BuderusstralRe 25, 35576 Wetzlar

Conpany
Sanel | |
Via G abbio
| -23834 PREMANA LC

Anbrogi o S.n.c.

Buderus

Edelstahl

I nspection certificate

EN 10204/3. 1

Certificate No.

St enpe
Abnahnebea
I nspectors Stanp

des
uf t ragt en

257044/ 1

Qur Reference No. Pos.

509427 5
Item Quantity Heat No. Wei ght
10 8 ST 12621 6. 835 KG
Mel ting process El ectric steel
Casting met hod I ngot casting
Material G ade NI TRO- B® Steel gr.no 1.4916
Producti on order 4261106

Shi prent no./Date 6021653148/ 11. 10. 2016
Material description : Cold rolled strip in bars
Cust oner O der - No. : 149/ P

Speci fication

: Analysis 1.4116 acc.

Nitro-Bwith N2: 0,100 -

to EN 10088-1: 2005, but
0, 300 %

in

Di nensi on

: 2,000 x 320,000 mm mill

edges

t hi ckness tol erance +0,080 /-0,080 mm
wi dth tol erance +3,600 /-0,000 mnm

 ength 2.000, 000 nm +5, 000 /

-0, 000 mMm
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W DTH APPR. 300 MM
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Cust omers grade

: 320X2. 00

Chenistry Analysis (% -

H [ Hydrogen] in ppn

12621 C Si Mn P S Cr Mo \Y
0, 515 0, 560 0,478 0,0250 0,0010 14,580 0,610 0, 130
N
0, 1450
Har dness Test
C1106 Har dness: 212 HB
W confirm the material contains no radi oactive contam nation, that exceeds the
natural values. Legal requirenments are kept.

Certificate is prepared by EDP-System and is valid without signature according to EN 10204.
We hereby certify, the above mentioned material is in accordance with the terms of the order.

Quality Surveillance

Wetzlar, 12.10.2016

Manufacturer
Works inspector

Mr. Kai-Lukas Lotz
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